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Wi ee [
s .FE 4:05

Lowest Channel / 1SC1 Carrier on

=

Spectrum # -~ trum
Ref Level 1.80 dBm__ Offset 14.00 db Mode Sweep Ref Level 1.80 d8m _Offset 14.00 dB Mode Sweep
(@1 Max (@1 Max
Line _$PURIOUS_| INE_ABS PARS Line _PURIOUS_| INE_ABS PARS
-10 -10
-20 df 20 d
30 d a0 d
SPURIOUS_LINE_ABS,
-0 S0
ok TIPS 1 oy \ o\ il " " A bl & A e
-60 -60
70d 70 d
-0 -0
50 30
Start 1.559 GHz 1202 pts Stop 1.61 GHz Start 1.559 GHz 1202 pts Stop 1.61 GHz
Spurious Emissions. Spurious Emissions
Rangelow | RangeuUp | RBW | Frequency | __powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | __powerabs | ALimit |
1.559 GHz 1,605 GHz 1.000 MAz 1.58719 GHz -54,57 dBm 14,57 dB 1.559 GHz 1,605 GHz 1.000 MHz 1,59285 GHz 53,98 dBm -13.98 d8
1.605 GHz 1.610 GHz 1.000 MHz 1.60531 GHz -53.09 dém -13.09 dB 1.605 GHz 1.610 GHz 1.000 MHz 1.60626 GHz -54.37 dém -14.37 d8
G ee ([

Lowest Channel / 1SC1 Discrete

Middle Channel / 1SC1 Discrete

Spectrum # o Spectrum # 2
Ref Level 1.80 dém Offset 14.00 db Mode Sweep Ref Level 1,80 dém Offset 14.00 di Mode Sweep
@1 Max @1 Max
Line _$PURIOUS_)LINE_ABS. PABS Line _$PURIOUS_)LINE_ABS. PABS

-10 d -10 di

-20 det -20

-30 di -30 di

-40 -40

SPURIOUS_LINE_ABS

-60 di -60 di

-70 -70

ot b b osahtelindhnsh bl it s S o wﬂ' ! Polioh st spgikonaplisl ol il il ansplbsathtihb s
-90 dl -90 di

Start 1.559 GHz 1202 pts Stop 1.61 GHz Start 1.559 GHz 1202 pts Stop 1.61 GHz
[Spurious Emissions [Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | _Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit
1,559 GHz 1,605 GHz 1.000 kHz 1.60443 GHz -75.59 deém -25.59 d8 1.559 GHz 1.605 GHz 1.000 kHz 1,56252 GHz -75.46 dBm -25.46 d&
1.605 GHz 1.610 GHz 1.000 kHz 1.60852 GHz -76.81 dBm -26.81 dB 1.605 GHz 1.610 GHz 1.000 kHz 1.60728 GHz -76.21 dBm -26.21 dB
:
T
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Report No. : FG2N2305-01

Band 23 SCS 15kHz

QPSK

Highest Channel / 1SC1 Carrier off

N/A

=

Spectrum #
Ref Level 1.80 dBm
(@1 Max

offset 14.00 db Mode Sweep
Line _$PURIOUS_|INE_ABS AR
10 d
20.d
30 di
-40
| sPuRIOUS_LINE ABS
6, Lo :
70 d
50 d
90 d
Start 1.550 GHz 1001 pts Stop 1.61 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Ppowerabs | ALimit |
1.559 GHz 1.610 GHz 1.000 MHz 1.58261 GHz -58.66 dBm -8.66 dB
WRRRRED e

Highest Channel / 1SC1 Carrier on

N/A

=

Offset 14.00 dB

Mode Sweep

Spectrum
Ref Level 1.80 dém
@1 Max

Line _$PURIOUS_|INE_ABS AR
-10
204
30d
SPURIOUS_LINE_ABS
S0
D 4 R " Suggrih bt .
60 d
70
-0
90
Start 1.559 GHz 1202 pts Stop 1.61 GHz
Spurious Emissions
Rangelow | RangeuUp | RBW | Frequency | __powerabs | ALimit |
1.559 GHz 1.605 GHz 1.000 MHz 1,59864 GHz -53,65 dém -13.65 d8
1.605 GHz 1.610 GHz 1.000 MHz 1.60708 GHz -54.24 dBm -14.24 dB
— —
AR ve

Highest Channel / 1SC1 Discrete

N/A

Spectrum #

Ref Level 1.80 dBm  Offset 14.00 db Mode Sweep
@1 Max
Line _$PURIOUS_)LINE_ABS. PABS
-10 di
20
30
-40
SPURIOUS,_LINE_ABS
60 d
-70
! T e bl s Al oLl obih
-90
Start 1,559 GHz 1202 pts Stop 1.61 GHz
(Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | powerabs | ALimit I
1,559 GHz 1,605 GHz 1.000 kHz 1,57244 GHz -75.44 dém -25.44 dB
1.605 GHz 1.610 GHz 1,000 khz 1.60641 GHz -75.94 dBm -25.94 dB
—_
RRERE W
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samonas. FCC RADIO TEST REPORT

Report No. : FG2N2305-01

Frequency Stability

Test Conditions Band 23(QPSK) / Middle Channel Limit
SCS 15kHz 10ppm
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
55 Normal Voltage 0.0010
50 Normal Voltage 0.0010
40 Normal Voltage 0.0189
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001

0 Normal Voltage 0.0004 PASS
-10 Normal Voltage 0.0194
-20 Normal Voltage 0.0204
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0000
20 Battery End Point 0.0002

Note: Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZL5BM3A01

Page Number




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2305-01

Band 255

Conducted Output Power (Average power) and EIRP

Band 255 SCS 3.75kHz Limit
Conducted EIRP
Test . Power Ar,]tenna.' Power
Frequency SC Size (dBm) Gain (dBi) (dBm) Result
(MHz) BPSK | QPSK | BPSK | QPSK BPSK QPSK
1626.7 1SC1 22.16 22.18 -0.7 21.46 21.48
' 1SC46 22.07 22.17 -0.7 21.37 21.47
1SC1 22.2 22.37 -0.7 21. 21.67
1643.3 9 3 0 59 6 PASS
1SC46 22.35 22.43 -0.7 21.65 21.73
1659.9 1SC1 22.19 22.38 -0.7 21.49 21.68
' 1SC46 22.12 22.35 -0.7 21.42 21.65
Band 255 SCS 15kHz Limit
Test Conducted Antenna EIRP
. ? . . P
Frequency SC Size (dogvrs)r Gain (dBi) (dogvrﬁg Result
(il=3) BPSK | QPSK | BPSK | QPSK BPSK QPSK
1SC1 22.31 22.41 -0.7 21.61 21.71
1SC10 22.29 22.38 -0.7 21.59 21.68
3SCO0 - 21.91 -0.7 - 21.21
1626.7 3SC9 - 21.87 -0.7 - 21.17
6SCO - 20.49 -0.7 - 19.79
6SC6 - 20.47 -0.7 - 19.77
12SCO0 - 20.18 -0.7 - 19.48
1SC1 22.47 22.57 -0.7 21.77 21.87
1SC10 22.35 22.49 -0.7 21.65 21.79
3SCO0 - 21.97 -0.7 - 21.27
1643.3 3SC9 - 21.97 -0.7 - 21.27 PASS
6SCO - 20.59 -0.7 - 19.89
6SC6 - 20.51 -0.7 - 19.81
12SCO0 - 20.37 -0.7 - 19.67
1SC1 22.29 22.49 -0.7 21.59 21.79
1SC10 22.24 22.45 -0.7 21.54 21.75
3SCO - 21.94 -0.7 - 21.24
1659.9 3SC9 - 21.82 -0.7 - 21.12
6SCO - 20.56 -0.7 - 19.86
6SC6 - 20.52 -0.7 - 19.82
12SC0 - 20.35 -0.7 - 19.65
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Occupied Bandwidth
Mode Band 255 : 99%0BW/(kHz)
SCS 3.75kHz 15kHz
Mod. BPSK QPSK BPSK QPSK QPSK QPSK QPSK
SC Size 1SC1 1SC1 1SC1 1SC1 3SCO0 6SCO 12SCO0
Lowest CH 50.651 51.375 119.392 111.433 109.262 137.482 180.174
Middle CH 50.651 50.651 113.603 111.433 108.538 135.311 180.174
Highest CH 50.651 50.651 114.327 111.433 106.368 134.588 180.174
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2305-01

Band 255 SCS 3.75kHz

Lowest Channel / 1SC1 / BPSK

Lowest Channel / 1SC1 / QPSK

Spectrum 2 Spectrum .
Ref Level 34.50 dbm  Offset 14.50 db @ RBW 1 kHz Ref Level 34.50 dém _ Offset 14.50 db & RBW 1 kHz
lo Att 30d8 SWT S0 ms @ VBW 3 kHz Mode Sweep fo_Att 30de  SWT SOms @ VBW 3kHz Mode Sweep
(@ 17k Max (@ 17k Max
20d M1[1] 21.98 dBm) 20d M1[1] 22.74 dBm|
M1 1.626616060 GHz, M1 1.626617510 GHz|
%% % Occ Bw 50.651230101 kHz 5 X Occ Bw 51.374819103 kHz,
10 j T 10 ]‘f hh\
0 \ 0 —H
-10 M iy -10 W W W\'
U /
20 4 LT & A
A - ol "
30 o Mt e b N il WJW\[\M ok
Tt ey 2 Lo
40 WVWL A AR 40 A A gl
g V7 :
50 d 50 d
-60 60
CF 1.6267 GHz 691 pts Span 500.0 kHz CF 1.6267 GHz 691 pts Span 500.0 kHz
Marker Marker
Type | Ref | Tre | X-value Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.62661606 GHz 21,98 deém M1 1 1.62661751 GHz 22,74 d8m
T1 1 1.626596527 GHz -5.24 dém Occ Bw | 50.651230101 kHz T1 1 1.626596527 GHz -3.47 dém occ Bw 51.374819103 kHz
T2 1 1.626647178 GHz -8.30 dém T2 1 1.626647902 GHz -6.38 dBm
X ) Ty X )

J e

Middle Channel / 1SC1 / BPSK

Middle Channel / 1SC1 / QPSK

Spectrum = Spectrurr \z
Ref Level 34.50 d8m  Offset 14.50 d8 w RBW 1 kHz Ref Level 34.50 dém Offset 14.50 d8 & RBW 1 kHz
o Att 30 dB SWT S0 ms @ VBW 2 kHz Mode Sweep o Att 30 B SWT S0 ms @ VBW 2 kHz Mode Sweep
@ 1Pk Max (@ 1Pk Max
30 mMi[1] 21.47 dBm)| 30 mi[1] 22.47 dBm|
M1 1.643218230 GHz, M1 1.643216790 GHz|
20 hd Occ Bw 50.651230101 kHz| 20 X Occ Bw 50.651230101 kHz|
10 [,J \, 10 “
\ Ii,d hlﬂ
0 T 0 3 L%
10 de '[y‘ -10 dei ’v]'
Wmﬂ" % Wéwh
20 I 20 ﬂﬂMAn ry
fr VT m Ay
mf‘f{f iy o i Wy,
o et Al Wi hr 34 oo S Mo A'“M
) I
J R Wi,
-40 228, -40
50 d8 50 df
-60 -60
CF 1.6433 GHz 691 Ets SEan 500.0 kHz CF 1.6433 GHz 691 Ets Eean 500.0 kHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y¥-value | Function | Function Result |
M1 1 1.64321823 GHz 21.47 dBm M1 1 1.64321679 GHz 22,47 dém
T1 1 1.643196527 GHz -5.99 dBm Occ Bw 50.651230101 kHz T1 1 1.643196527 GHz -3.66 dBm Occ Bw 50.651230101 kHz
T2 1 1.643247178 GHz -8.87 dBm T2 1 1.643247178 GHz -7.38 dBm
T Y

06 Y

) - =

Highest Channel / 1SC1 / BPSK

Highest Channel / 1SC1 / QPSK

Spectrum 2 Spectrum 2
Ref Level 34.50 dom  Offset 14.50 db w RBW 1kHz Ref Level 34.50 dém  Offset 14.50 d& @ RBW 1kHz
lo Att 30dB SWT S0 ms @ VBW 2kHz Mode Swesp jo_Att 30dB_ SWT SOms @ VBW 3kHz Mode Sweep
(@ 17K Max (@ 17K Max
P M1 21.70 dBm| S0 MIL1] 21.75 dBm|
ML 1.659818230 GHz, 1.659817510 GHz
S hd Oce Bw 50.651230101 kHz B3 X OccBw 50.651230101 kHz
. I . I
f[ ’\]\ | bh
A
0 7 g : e
A i
-10 = -10 =
" V v
" R
20 T 4 Yo, 20 Tt m
v ,M Jus
s 'v«/‘”j ooyl a0 I Mikaing, |,
Pakiaig gy QR L
404 M 40 di A
S0 d S0 d
-60 d -60 df
CF 1.6599 GHz 691 pts Span 500.0 kHz CF 1.6599 GHz 691 pts Span 500.0 kHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | y-value |__Function | Function Result |
M1 1 1.65981823 GHz 21,79 dém M1 1.65981751 GHz 21,75 dém
T1 1 1.659796527 GHz -5.64 dBm Occ Bw 50.651230101 kHz T1 1 1.659796527 GHz -4.37 dBm Occ Bw 50.651230101 kHz
T2 1 1659847178 GHz -8.57 dém T2 1 1.659847178 GHz -8.05 dém
T , (s
L L J

( ) ] - e
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Band 255 SCS 15kHz

Lowest Channel / 1SC1 / BPSK

Lowest Channel / 1SC1 / QPSK

Spectrum 2 2
Ref Level 34.50 dbm  Offset 14.50 db & RBW 3 kHz Ref Level 34.50 dém _ Offset 14.50 d& @ RBW 3 kHz
lo Att 30d8 SWT 5.6 ms @ VBW 10 kHz Mode Sweep jo_Att 30de  SWT S5.6ms @ VBW 10 kHz Mode Sweep
(@ 17k Max (@ 17k Max
i mMi[1] 21.30 dBm)| g Mi[1] 21.96 dBm|
e, M1 1.626637050 GHz, 30, M1 1.626635600 GHz|
3 X Oce Bw 119.392185239 kHz] a0 3 Occ Bw 111.432706223 kHz
10 { \i 10 \f \
& o LA \ E o g f A Ao
m}r [ v 1/*1 2 N 7 1Y V \
10 Nzl /[ e " - n\/ﬂu AYAY Py
= n rv
75 Al i VAN
20.dem— 1 ‘\m 20.chme / \/.,‘
e Vs 22 Vi~
30 df 304 | SISO
40 d 40 di
50 d 50 d
-60 d -60 d
CF 1.6267 GHz 691 pts Span 500.0 kHz CF 1.6267 GHz 691 pts Span 500.0 kHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
1 1.62663705 GHz 21,30 dém 1.6266356 GHz 21,96 dém
T1 1 1.62658712 GHz -3.28 dém Occ Bw | 119.392185239 kHz T1 1 1.62658712 GHz -1.08 dém Occ Bw 111.432706223 kHz
T2 1 1.626706512 GHz -6.33 dBm T2 1 1.626698553 GHz -2.98 dém
N e T ) (o
Date: 11.FEE ) Da 1.FER
Spectrum 2z Spectrum \z
Ref Level 34.50 dbm  Offset 14.50 db & RBW 3 kHz Ref Level 34.50 dém _ Offset 14.50 d& @ RBW 3 kHz
lo Att 30d8 SWT 5.6 ms @ VBW 10 kHz Mode Sweep fo_Att 30de  SWT S5.6ms @ VBW 10 kHz Mode Sweep
(@ 17k Max (@ 17k Max
20d M1[1] 22.06 dBm)| 20d M1[1] 22.38 dBm|
M1 1.643230540 GHz 1.643235600 GHz
Ya Occ Bw 113.603473227 kHz X Occ Bw 111.432706223 kHz|
20d B 20 d8
A /)
10 / 10 \/’ \
1 , i / Y3
0 0
‘U v v v’ (\/ 4 VA -
. A i . ” L Viny Al
” P v Wf\/\\/ 3 o A L/\/\/'\ a
g A7 Cg VS -20 dBm——
B W R Vo |
-30 di = -30 df =S
-40 -40
50 d 50 d
-60 d -60 d
CF 1.6433 GHz 691 pts Span 500.0 kHz CF 1.6433 GHz 691 pts Span 500.0 kHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.64323054 GHz 22,06 dém M1 1 1.6432356 GHz 22,38 dBm
T1 1 1.643187844 GHz -1.89 dém Occ Bw | 113.603473227 kHz T1 1 1.64318712 GHz -0.77 d8m Occ Bw 111.432706223 kHz
T2 1 1.643301447 GHz -5.00 dém T2 1 1.643298553 GHz -2.78 dém
g N

Y

(T

Highest Channel / 1SC1 / BPSK

Highest Channel / 1SC1 /

QPSK

Spectrum 2 52
Ref Level 34.50 dom  Offset 14.50 6 @ RBW 3 kHz Ref Level 34.50 dém  Offset 14.50 d8 w RBW 3 kHz
o att 30dB_ SWT 5.6 ms @ VBW 10 kHz _Mode Sweep o att 30d8  SWI__ 5.6ms @ VBW 10 kHz _Mode Sweep
(@ 17K Max (@ 17K Max
o M1 21.84 dBm| S MIL1] 22.51 dBm)|
M1 1.659830540 GHz, I 1.659835600 GHz
Occ Bw 114.327062229 kHz, Occ Bw 111.432706223 kHz|
20d 4 204
] 2 7
it FARY - /
\
A ) LT
0 l.“} VPV“ - 0 V v qu ‘
-10 - ﬂm | L - at [\ \ / \ \
\ N
TV VAT vy = Hf\/\,\
a el i PN i oA s
-20 —to Y V\ |20 ~ A
Sl N A VA~
a0 TS SN 30 -
40 d 40 di
-0 -0
-60 d -60 d
CF 1.6599 GHz 691 pts Span 500.0 kHz CF 1.6599 GHz 691 pts Span 500.0 kHz
arker Marker
Type | Ref | Tre | X-value | Y-value |__Function__| Function Result | Type | Ref | Trc | X-value | y-value |__Function | Function Result |
M1 1 1.65983054 GHz 21,84 dém M1 1 1.6508356 GHz 22,51 dém
T1 1 1.65978712 GHz -2.78 dém | Occ Bw 114.327062229 kHz T1 1 1.659786397 GHz -0.54 dBm Occ Bw 111.432706223 kHz
T2 1 1.659901447 GHz -5.19 dém T2 1 1659897829 GHz -2.48 dém
Bjd ] W ea ! [
L JL J L JL J
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Band 255 SCS 15kHz

N/A Lowest Channel / 3SC0O / QPSK

&)

Ref Level 34.50 dBm  Offset 14.50 dB & RBW 3 kHz
fo_att 30de  SWT 5.6 ms @ VBW 10 kHz Mode Sweep
(@ 1Pk Max

mM1[1] 20.69 dBm)|
1.626650070 GHz|
109.261939219 kHz|

30 d

Occ Bw
20 di

i 7 1 e
VAo

50 di

-60 di

CF 1.6267 GHz
Marker

691 pts Span 500.0 kHz

Type | Ref | Tre | X-value | y-value |__Function | Function Result |
M1 1 162665007 GHz 20,69 dBm
T1 1 1.626599421 GHz 2.11 dém Oce Bw 109.261935213 kHz
T2 1 1626708683 GHz -2.17 dém

] [

N/A

Middle Channel / 3SC0 / QPSK

=)

Ref Level 34.50 dBm

Offset 14.50 d& @ RBW 3 kHz

o att 3008 SWI__ 5.6ms @ VBW 10 kHz _ Mode Swesp
[0 17K Max
o Ml 21.16 dbm|
1.643250070 GHz
— Occ Bw 108.538350217 kHz|
10
0
e AV
= AT P
2N
AU oA
40di
50 di
60 di
CF 1.6433 GHz 691 pts Span 500.0 kHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
[ 1 1.64325007 GHz 21.16 dem
T1 1 1.643200145 GHz 2.61 dBm Occ Bw 108.538350217 kHz
T2 1 1.643308683 GHz -1.33 dém
~r Y
L JU ] W ve

N/A

Highest Channel / 3SC0O / QPSK

Spectrum

@]

Ref Level 34.50 dém

Offset 14.50 d& @ RBW 3 kHz

o att 30d8  SWI__ 5.6ms @ VBW 10 kHz _Mode Sweep
(@ 17K Max
= MIL1] 20.63 dBm|
- 1.659850070 GHz|
P Occ Bw 106.367583213 kHz]
AN
i { 1
10 +
N
U
0 A
VYA -~
10d M \/RVAV:Y
-20 di S
Iy B
30 S WO
40
-0
60 di
CF 1.6599 GHz 691 pts Span 500.0 kHz
Marker
Type | Ref | Trc | X-value | y-value |__Function | Function Result |
M1 1 1.65985007 GHz 20,63 dem
T1 1 1.659800868 GHz 0.29 dém Occ Bw 106.367583213 kHz
T2 1 1.659907236 GHz -4.25 dém
L JU J Qi we
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Band 255 SCS 15kHz

N/A

Lowest Channel / 6SCO / QPSK

&)

Ref Level 34.50 dBm

Offset 14.50 di

B @ RBW 3 kHz

fo_att 30d8 SWT  56ms @ VBW 10 kHz Mode Swesp
(@ 1Pk Max
S mi[1] 16.34 dBm|
1626667440 GHZ|
a0 - Occ Bw 137.481910275 kHz
8 o
P e s]
10 (‘
0
V
AJ .
-10
7V VU A
w~f A
o A Ay
40 di
50 di
60 di
CF 1.6267 GHz 691 pts Span 500.0 kHz
Marker
Type | Ref | Tre | X-value | y-value |__Function | Function Result |
M1 1.62666744 GHz 16.34 dém
T1 1 1.626602315 GHz 0.41 dBm Oce Bw 137.481910275 kHz
T2 1 1.626739797 GHz -2.89 dém
e
Y
L JU J W ve

N/A

Middle Channel

/ 6SCO / QPSK

™
v
Ref Level 34.50 dBm _ Offset 14.50 d6 & RBW 3 khz
lo_att 3008 SWI__ 5.6ms @ VBW 10 kHz _ Mode Swesp
[0 17K Max
o MI[1] 16.72 dBm|
1.643267440 GHz
i3 OccBw 135.311143271 kHz]
oy, Mo,
A
10
0
-10
20 dem—t—
30d
40di
50 di
60 di
CF 1.6433 GHz 691 pts Span 500.0 kHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
[ 1 1.64326744 GHz 16.72 dem
T1 1 1.643202315 GHz 0.42 dBm Occ Bw 135.311143271 kHz
T2 1 1.643337627 Gz -3.85 dém
~r Y T X
L JU ] Wi we

N/A

Highest Channel / 6SCO / QPSK

Spectrum k2
Ref Level 34.50 dém  Offset 14.50 d8 w RBW 3 kHz
o att 30d8  SWI__ 5.6ms @ VBW 10 kHz _Mode Sweep
(@ 17K Max
= MIL1] 16.62 dBm|
- 1.659867440 GHz|
B3 Occ Bw 134.587554269 kHz]
Ronan,
10 di \
A
A
0 ¢
VI
Y
_10 d .
TV
200 T
0 —
40
-0
60 di
CF 1.6599 GHz 691 pts Span 500.0 kHz
Marker
Type | Ref | Trc | X-value | y-value |__Function | Function Result |
M1 1 1.65986744 GHz 16,62 dem
T1 1 1.659803039 GHz -1.44 dBm Occ Bw 134.587554269 kHz
T2 1 1659937627 GHz -3.56 dém
L JU J Qi we
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Band 255 SCS 15kHz

N/A Lowest Channel / 12SC0 / QPSK

o
v
Ref Level 34.50 dbm  Offset 14.50 db @ RBW 3 kHz
fo_att 30d8 SWT  56ms @ VBW 10 kHz Mode Swesp
(@ 1Pk Max
S Mi[1] 12.91 dBm|
1.626704340 GHZ|
a0 Occ Bw 180.173661360 kHz
X A
10 = v Py o T
JV v 7
o I {
-10 j '
o
5 Jans Wi,
i VARANAn
Sod
40 di
50 di
60 di
CF 1.6267 GHz 691 pts Span 500.0 kHz
Marker
Type | Ref | Tre | X-value | y-value |__Function | Function Result |
[ 1.62670434 GHz 12.91 dém
T1 1 1.626611722 GHz 3.46 dém Oce Bw 180.17366136 kHz
T2 1 1.626791896 GHz 4.18 dBm
Y T X
L JU J W wa

N/A Middle Channel / 12SC0 / QPSK

o)
v
Ref Level 34.50 dm  Offset 14.50 db @ RBW 3 kHz
lo_att 30d8  SWI_ 5.6ms @ VBW 10kHz Mode Sweep
[0 17K Max
o MI[1] 13.03 dBm|
1.643304340 GHz
i3 OccBw 180.173661360 kHz]
- <[
'75 v R s
0 1
z K
-10 rr
o~ \
sl YN
5 e 1 -
A Ve SO
- -30 d
40di
50 di
60 di
CF 1.6433 GHz 691 pts Span 500.0 kHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
[ 1 1.64330434 GHz 13.03 dém
T1 1 1.643211722 GHz 3.60 dem Occ Bw 180.17366136 kHz
T2 1 1.643391896 GHz 4.50 dBm

K JU J G e

N/A Highest Channel / 12SCO0 / QPSK

Spectrum o
Ref Level 34.50 dém Offset 14.50 d8 @ RBW 3 kHz
o Att 30 dB  SWT 5.6 ms @ VBW 10 kHz Mode Sweep
@ 1Pk Max
i Mi[1] 12.69 dBm)|
0. 1.659904340 GHz|
occ Bw 180.173661360 kHz|
20 di
0
10 di Y v oY . -
YNV V2
V4 {
o T
R
_— : -
P T
WA id YN A
-40
-50
-
CF 1.6599 GHz 691 &s SEan 500.0 kHz
Marker
Type | Ref | Trc | X-value | y-value |__Function | Function Result |
M1 1 1.65990434 GHz 12,69 d8m
T1 1 1.659811722 GHz 3.41 dém Occ Bw 180.17366136 kHz
T2 1 1.659991896 GHz 4.37 dém
[ )i J CE
Sporton International Inc. (ShenzZhen) Page Number : B37 of B58

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : ZL5BM3A01



samonas. FCC RADIO TEST REPORT

Report No. : FG2N2305-01

Conducted Emissions Mask

Band 255 SCS 3.75kHz

Lowest Channel / 1SC1 / BPSK

N/A

Spectrum # -
Ref Level 24.50 dém  Offset 14,50 d8 Mode Sweep
SGL Count 100/100
@1Rm Max
20 dbiL Gheck PARS I
P<20 ﬂ
10 di
I\
o ‘ /
10 d
20 /
. W
W] n
40 ot Lot ‘/\'»"'I WJMIIJ‘ Ir‘W m
A Y W
ey i A T AR T
- t
-60
70
CF 1.6267 GHz 8001 pts Span 3.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 25.34 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-1.500 MHz -500.000 kHz 5.000 kHz 1,62600 GHz -30.69 dém -56.04 d& -17.69 d&
-500.000 kHz -200.000 kHz 5.000 kHz 1.62647 GHz -18.44 dBm -43.78 dB -8.78 dB
-200.000 kHz -100,000 kHz 5.000 kHz 1.62660 GHz -1.35 d8m -26.70 d& -1.70 dB
100.000 kHz 200.000 kHz 5.000 kHz 1.62681 GHz -19.52 dBm -44.86 dB -19.86 dB
200.000 kHz 500.000 kHz 5.000 kHz 1.62699 GHz -27.59 d8m -52.93 d& -17.93 dg
500.000 kHz 1.500 MHz 5.000 kHz 1.62724 GHz -32.39 dBm -57.73 dB -19.39 dB

L T J TN

Date: 10.FEB.

Middle Channel / 1SC1 / BPSK

N/A

Spectrum # 2
Ref Level 24.50 dBm  Offset 14,50 d8 Mode Sweep
SGL Count 100/100
@1Rm Max
0 bipait Gheck PARS 4
P<20 |1
ivia 1|
i
o ‘ T
10 7
20 di / -
-30 it .MV L i
a0 r\wh LA Vf \‘ Wy “’- ) Man | y/lwﬁ AM I
A | Wit L o w i
haglaar Y ik IV N
-60
-70
CF 1.6433 GHz 8001 pts Span 3.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 24.94 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit
-1.500 MHz -500.000 kHz 5.000 kHz 1,64277 GHz -27.83 dém -52.77 -14.83 dB
-500.000 kHz -200.000 kHz 5.000 kHz 1.64310 GHz -23.25 dBm -48.18 dB -13.18 dB
-200.000 kHz -100,000 kHz 5.000 kHz 1.64320 GHz -1.82 dém -26.76 d& -1.76 dB
100.000 kHz 200.000 kHz 5.000 kHz 1.64343 GHz -21.25 dBm -46.18 dB -21.18 dB
200.000 kHz 500.000 kHz 5.000 kHz 1.64353 GHz -24.36 d8m -49.30 d& -14.30 dB
500.000 kHz 1.500 MHz 5.000 kHz 1.64384 GHz -35.20 dBm -650.14 dB -22.20 dB
)y q

Highest Channel / 1SC1 / BPSK

N/A

Spectrum #

Ref Level 24.50 dbm _ Offset 14,50 d& Mode Sweep
SGL Count 100/100
@1Rm Max
20 ghifit qheck N T
P<20 ﬁ
10 fr
o \

:30 f /W \JL i

N Ll a2

il

40 rJ‘» e \‘ 2N 18 wﬁvz |
\ | ¥ M
st Al e i P,
v
-60
-70
CF 1.6599 GHz 8001 pts Span 3.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 25.11 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-1.500 MHz | _-500.000 kHz 5.000 kHz 165921 GHz ~30.00 dém -55.20 d8 -17.00d8
-500.000 kHz -200.000 kHz 5.000 kHz 165963 GHz -20.54 dBm -45.66 dB -10.66 dB
200,000 kHz | -100.000 kHz 5.000 kHz 1.65980 GHz -1.73d8m 26.84 d8 -184.d8
100.000 kiiz | 200.000 kiz 5.000 kHz 1.66000 GHz -21.64 dBm ~46.95 dB. 2195 d
200.000 kHz $500.000 kHz 5.000 kHz 1.66013 GHz -25.31 d8m o 2 -15.42 dB
500,000 kHz 1.500 MHz 5.000 kHz 166048 GHz -33.12 dem -20.12 dB

1.FEB.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2305-01

Band 255 SCS 3.75kHz

Lowest Channel / 1SC46 / BPSK

Lowest Channel / 1SC46 / BPSK-CP

Spectrum # 2
Ref Level 24.50 dBm Offset 14.50 d& Mode Sweep
SGL Count 100/100
@1Rm Max
20 biait Gheck )
P<20i
10
0 — ‘_‘|
-10d f \ t
20 d \
-30d
-40 +
-50 dém—
]| |
| [ [
CF 1.6267 GHz 8001 pts Span 3.0 MHz
Emission Mask Standard: None
Tx Power 26.82 dBm Tx Bandwidth 200.000 kHz RBW 1.000 kHz
RangeLow | Range Up RBW Frequency | PowerAbs | PowerRel | aLimit |
-1.500 MHz | -500.000 kHz 1.000 kHz 162578 GHz | -39.40 dém | -66.23 d8 | -26.40 dB
~ -500.000 kHz | -200.000 kHz 1.000 kHz 1.62648 GHz_ -38.27 dBm | -65.10d8 | -30.10 dB.
-200,000 kHz |  -100.000 kHz 1,000 kHz 1.62660 GHz | -28.40 dém -55.23 de -30.23 d8
_ 100.000kHz | 200.000 kHz | 1.000 kHz 1.62680 GHz | 16 -
200.000 kHz | 500.000 kHz 1,000 kHz 162694 GHz |
500.000kHz | 1.500MHz | 1.000kHz | 162779 6GHz | _
J J
Date: 10.FEB.

Spectrum #

Ref Level 24.50 dém
o Att
SGL Count 100/100
(@ 1Rm Max

(®)

Offset 14.50 d& & RBW 1 kHz

30de @ SWT SO0 ms @ VBW 3 kHz Mode Sweep

20

-60

-70

CF.

1.6268005 GHz
o —0fn
Channel Power

691 pts Span 2.04 kHz

Bandwidth 1.00 kHz Power -8.50 dBm Tx Total -8.50 dBm

J

Middle Channel / 1SC46 / BPSK

Middle Channel / 1SC46 / BPSK-CP

Date: 11.FEB.

Spectrum # -z
Ref Level 24.50 dBm  Offset 14,50 d& Mode Sweep
SGL Count 100/100
@ 1Rm Max
20 ibiait Gheck PAR:
P<201
10
) [ |
-10 - t
-30 d8
-40 *
-50 dem—|
] |
CF 1.6433 GHz 8001 pts Span 3.0 MHz |
[Spectrum Emission Mask Standard: None
Tx Power 26.40 dBm Tx Bandwidth 200.000 kHz RBW 1.000 kHz
RangeLow | Range Up RBW Frequency | PowerAbs | PowerRel | ALimi
-1.500 MHz |__-500.000 kHz 1.000 KRz 164230 GHz 39.01dem | -66.31d8 | -26.914d8
-500.000 kHz | -200.000 kHz 1.000 kHz 164307 GHz | -39.45d8m |
200,000 kHz | -100,000 kHz 1.000 kHz 164320GHz | -20.08 dem |
100000 kHz | 200000 kHz | 1.000 kHz 164340 GHz | -4.59 dBm |
200.000 kHz | 500.000 kHz 1,000 kHz 164351 GHz -29.79 dém |
500.000 1500 MHz | 1.000kHz | 164439 GHz -39.05 dBm |

SG

Spectrum

Ref Level 24.50 dém
lo Att

(@ 1Rm Max

=

Offset 14.50 d8 @ RBW 1kHz
30d8 @ SWT  S00ms @ VBW 3 kHz
L Count 100/100

Mode Sweep

20 di

-60

-70

CF 1.6434005 GHz

691 pts Span 2.04 kHz

Channel Power

Bandwidth 1.00 kHz Power -8.39 dBm Tx Total -8.39 dBm

J

Highest Channel / 1SC46 / BPSK

Highest Channel / 1SC46 / BPSK-CP

Spectrum #

Ref Level 24.50 dBm
SGL Count 100/100

Offset 14.50 d& Mode Sweep

@ 1Rm Max

20 dbiil Gheck. B

P<200
10 df

|
CF 1.6599 GHz 8001 pts

Span 3.0 MHZz

[Spectrum Emission Mask
Tx Power 26.62 dBm

Standard: None
Tx Bandwidth 200.000 kHz

RBW 1.000 kHz

Rangelow | Range Up RBW. Frequency | PowerAbs | PowerRel | Alimit
-1.500 MHz | -500.000 kHz 1.000 kHz 1.65899 GHz | -39.21 d8m -65.83 d& -26.21 dB
~-500.000 kHz | -200.000 kHz | 1.000 kHz 1.65968 GHz_ 38.01d8m | 6464d8 | -29.64d8
-200.000 kHz | -100.000 kHz 1.000 kHz 1.65980 GHz .82 dém | 4.45 d& -29.45 dB
100.000 kHz | 200.000 kHz 1.000 kHz 1.66000 GHz | -4.25 dBm | -30.88 dB -5.88 dB
200,000 kHz | 500.000 kHz 1,000 kHz 166012 GHz | -28.44 dBm | -55.06 d& -20.06 dB
500.000 kHz 1.500 MHz 1.000 kHz 166099 GHz -36.48 dBm -63.10 dB -23.48 dB.

g - B,

lo At

Spectrum

Ref Level 24.50 dém

SGL Count 100/100
@ 1Rm Max

(=)

Offset 14.50 d& @ RBW 1kHz

t 30de @ SWT SO0 ms @ VBW 3kHz Mode Sweep

20 di

-30 df

-40 di

50 df

-60

AL L
Channel Power

Hz 691 pts

Span 2.04 kHz

Bandwidth 1.00 kHz Power -8.26 dBm Tx Total -8.26 dBm

J

Remark: The above results of RBW 1kHz corrected by 10log(4kHz/1kHz) is passed.
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samonas. FCC RADIO TEST REPORT

Report No. : FG2N2305-01

Band 255 SCS 3.75kHz

Lowest Channel / 1SC1 / QPSK

N/A

Spectrum # -

Ref Level 24.50 dbm  Offset 14,50 d Mode Sweep
SGL Count 100/100
®1Rm Max
20 dbifpit-heck P, In
P<20 l']
10d +
I
0 ‘ I,‘
10 dem— /

NP/ARTHE
] JI AT

-40 1Y ATy TRV L’"
AL 1’/‘&'\,1,}\},,
-60
70
CF 1.6267 GHz 8001 pts Span 3.0 MHz
Emission Mask Standard: None
Tx Power 25.26 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-1.500 MHz -500.000 kHz 5.000 kHz 1,62609 GHz -29.47 dém -54.73 d& -16.47 d&
-500.000 kHz -200.000 kHz 5.000 kHz 1.62650 GHz -17.30 dBm -42.55 dB -7.55 dB
-200.000 kHz -100,000 kHz 5.000 kHz 1.62660 GHz -1.07 d8m -26.33 de -1.33 dB
100.000 kHz 200.000 kHz 5.000 kHz 1.62680 GHz -20.72 dBm -45.98 dB -20.98 dB
200.000 kHz 500.000 kHz 5.000 kHz 1.62690 GHz -24.35 d8m -49.61 d& -14.61 dB
500.000 kHz 1.500 MHz 5.000 kHz 1.62721 GHz -31.65 dBm -56.91 dB -18.65 dB

] TN

Middle Channel / 1SC1 / QPSK

N/A

Spectrum # :%3

Ref Level 24.50 dbm  Offset 14,50 d& Mode Sweep
SGL Count 100/100
@ 1Rm Max

20 dbifit-heck PARS In

P<20 ﬂ
10d !\
|
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L §%

20 df /

30 A f} M/ L o

ponngd oA r\«v\\‘dﬁﬁw‘ \"W TR .l
e o gt

-60 di
70
CF 1.6433 GHz 8001 pts Span 3.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 25.34 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
-1.500 MHz -500.000 kHz 5.000 kHz 1.64280 GHz -27.48 dém -52.81 d8 -14.48 dB
-500.000 kHz -200.000 kHz 5.000 kHz 1.64301 GHz -20.74 dBm -46.08 dB -11.08 dB
-200.000 kHz -100,000 kHz 5.000 kHz 1.64320 GHz -0.94 d8m -26.28 d& -1.28 dB
100.000 kHz 200.000 kHz 5.000 kHz 1.64341 GHz -20.08 dBm -45.42 dB -20.42 dB
200.000 kHz 500.000 kHz 5.000 kHz 1.64350 GHz -24.81 d8m -50.15 d& -15.15 dg
500.000 kHz 1.500 MHz 5.000 kHz 1.64388 GHz -31.90 dBm -57.23 dB -18.90 dB
)| ) e

Highest Channel / 1SC1 / QPSK

N/A

Spectrum # -

Ref Level 24.50 dem _ Offset 14.50 d& Mode Sweep
SGL Count 100/100
®1Rm Max
20 cbfit qheck L7 Ta—)
P<20 I'}
10 ft
o N

T N
o A“[IM ﬂJ» ‘m”"d’ F i h"m&m

NV
T e VR i
I

| W
o ’\
“so 1
-60
-70
CF 1.6599 GHz 8001 pts Span 3.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 25.53 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-1.500 MHz | __-500.000 kHz 5.000 kHz 165922 GHz ~30.11 dBm -55.64 d8 ~17.1108
-500.000 kHz -200.000 kHz 5.000 kHz 1.65963 GHz -20.28 dBm -45.81 dB -10.81 dB
200,000 kHz | -100.000 kHz 5.000 kHz 1.65980 GHz -0.51.d8m 26.04 d8. -1.04.d
100.000 kiiz | 200.000 kiz 5.000 kHz 1.66000 GHz -20.28 dBm -45.81d8 -2081d8
200.000 kHz $500.000 kHz 5.000 kHz 166013 GHz -24.65 d8m -50.18 d& -15.18 dB
500,000 kHz 1.500 MHz 5.000 kHz 166040 GHz -32.53 dem -58.06 d8 -15.53 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2305-01

Band 255 SCS 3.75kHz

Lowest Channel / 1SC46 / QPSK

Lowest Channel / 1SC46 / QPSK-CP

Spectrum #

=

Ref Level 24.50 dBm Offset 14.50 d& Mode Sweep
SGL Count 100/100
@1Rm Max
20 biait Gheck )
P<20i
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° | l
-10 df f 1
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-30 df
-40 i ¥ t
-50 dém—i
| |
CF 1.6267 GHz 8001 pts Span 3.0 MHz
Emission Mask Standard: None
Tx Power 27.50 dBm Tx Bandwidth 200.000 kHz RBW 1.000 kHz
RangeLow | Range Up RBW Frequency | PowerAbs | PowerRel | Alimit
-1.500 MHz | -500.000 kHz 1.000 kHz 162579 GHz | -37.90 dém | -65.40 d8 | -24.90 dB
~ -500.000 kHz | -200.000 kHz 1.000 kHz 1.62649 GHz_ -38.55 dBm | 660508 -31.05dB
-200,000 kHz |  -100.000 kHz 1,000 kHz 1.62660 GHz | -26.50 dém -54.00 d& -29.00 d&
_ 100.000kHz | 200.000 kHz | 1.000 kHz 1.62680 GHz | 196 dBm | -29.46 dB 6 dB.
200.000 kHz | 500.000 kHz 1,000 kHz 162693 GHz | 7.
500.000kHz | 1.500MHz | 1.000kHz | 162779 6GHz | _
J J
Date: 10.FEB.

Spectrum

(®)

Ref Level 24.50 dém
o Att
SGL Count 100/100

30dB @ SWT

Offset 14.50 d& & RBW 1 kHz

S00 ms @ VBW 3 kHz Mode Sweep

(@ 1Rm Max

20 di
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70 df

CF 1.6268005 GHz
o —0fn

691 pts

Span 2.04 kHz

Channel Power

Bandwidth 1.00 kHz

Power -8.15 dBm

Tx Total -8.15 dBm

J

Middle Channel / 1SC46 / QPSK

Middle Channel / 1SC46 / QPSK-CP

Spectrum # -z
Ref Level 24.50 dim  Offset 14.50 d& Mode Sweep
SGL Count 100/100
@ 17m Max
20 ibiait Gheck )
P<20
10
° = i
-10 f T
-20 df
-30 dey
-40
-50 dem—
i I ! |
CF 1.6433 GHz 8001 pts Span 3.0 MHz_|
[Spectrum Emission Mask Standard: None
Tx Power 27.20 dBm Tx Bandwidth 200.000 kHz RBW 1.000 kHz
RangeLow | Range Up RBW Frequency | PowerAbs | PowerRel |
-1.500 MHz | -500.000 kHz | 1,000 kHz 164230 GHz ~41.14 dem 58.34 0B |

-500.000 kHz | -200.000 kHz | 1.000 kHz 164300 GHz | -38.15 dBm

-200.000 kHz | -100.000 kHz 1.000 kHz 164320 GHz | 26.74 dBm

100,000 kHz | 200.000 kHz | 1.000 kHz 1.64340 GHz | -2.48 dBm

200.000 kHz | 500.000 kHz | 1,000 kiz 164353 GHz 28,61 d8m |
500,000 1500 MHz | 1,000 kHz | 164439 Gz 37.03 dBm

Date: 11.FEB.

Spectrum #

=

Ref Level 24.50 dém
lo Att
SGL Count 100/100

30d8 @ SWT

Offset 14.50 d8 @ RBW 1kHz

S00 ms @ VBW 3 kHz Mode Sweep

(@ 1Rm Max

20 di

-60

70 df

CF 1.6434005 GHz

691 pts

Span 2.04 kHz

Channel Power

Bandwidth 1.00 kHz

Power -8.03 dBm

Tx Total -8.03 dBm

J

Highest Channel / 1SC46 / QPSK

Highest Channel / 1SC46 / QPSK-CP

Spectrum # -
Ref Level 24.50 dBm Offset 14.50 d& Mode Sweep
SGL Count 100/100
@ 1Rm Max
20 dbiFl qheck B
P<200
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o — j
-10di f 1
20 d
-30
-40 i ¥
-50 dem—
i i
CF 1.6599 GHz 8001 pts Span 3.0 MHZ
[Spectrum Emission Mask Standard: None
Tx Power 27.46 dBm Tx Bandwidth 200.000 kHz RBW 1.000 kHz
Rangelow | Range Up RBW. Frequency | PowerAbs | PowerRel | AL
-1.500 MHz | -500.000 kHz 1.000 kHz 1.65899 GHz | -37.37 d8m
~-500.000 kHz | -200.000 kHz | 1.000 kHz 165969 GHz_ 37.65dBm |
-200.000 kHz | -100.000 kHz 1.000 kHz 1.65980 GHz 1 dBm |
100.000 kHz | 200.000 kHz 1.000 kHz 1.66000 GHz | -2.28 dBm |
200,000 kHz | 500.000 kHz 1,000 kHz 166014 GHz | -29.69 d8m |
500.000 kHz 1.500 MHz 1.000 kHz 166099 GHz -37.10 dBm
—
-

Spectrum #

Ref Level 24.50 dém
o Att
SGL Count 100/100

30 dB @ SWT

Offset 14.50 d& @ RBW 1kHz

500 ms @ VBW 3 kHz Mode Sweep

@ 1Rm Max

20 di

-30 df

-40 di

50 df

-60

Hz

691 pts

Span 2.04 kHz

AL L
Channel Power

Bandwidth 1.00 kHz

Power -7.80 dBm

Tx Total -7.80 dBm

J

14:50:08

Remark: The above results of RBW 1kHz corrected by 10log(4kHz/1kHz) is passed.
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